


CONTENTS

FRAMES. ...t e e e r e R e s 7
ORION II, LOWER FRAME AND HARDWARE ASS'Y ....uiiiiiiieeeeee e 7
ORION II, POWER TILT LOWER FRAME AND HARDWARE ASS'Y........oooiiiiiiiiiieieieee 9
ORION II, SEAT FRAME AND HARDWARE ASS'Y.....utiiiiiii e 11
ORION II, POWER TILT SEAT FRRAME AND HARDWARE ASS'Y ... 13
ORION I, FRONTH-L I NK HARDWARE...AS.SO.Yu e 15
ORION I, REARHL | NK HARDWARE...ASSO.Y e 17
ORIONILH-L T NK HARDWARE. ..AS.SG.Y e 19
ORI ON I'I, GAS CYLI NDER..HARDWARE..ASSJ3.X....cc...... 21
ORION I, POSHL. OC HARDWARE....AS.S. 0. Y e 23
ORI ON | I, POWER TI LT..HARDWARE..ASSG Y. e 25
ORION Il CROSS TUBE REARBBRACKET CHAIR MOUNTING ASS'Y.....ccccoiiiiiiiiiiiiicee, 27
ORI ON I'l CROSS TUBE REAR BRACKET..GENERAL.2ZASSGY

CASTERS AND FORKS ........coiuiiiiiiiiein s s s nnnas 30
ORION II, MASTER STF CHART ...ttt e e e enea s s e e e e e e e e e e e e eeennnnnnees 30
FORKLONG, CURVED STEEL.......coiiiiiiiiiiii e eeee s 31
FORK SHORT, CURVED STEEL.......cco oo e e 33
FORK EXTRA SHORT, CURVED STEEL......uuuiiiiiiiiiiie e 35

REAR WHEELS AND MOUNTS.......ciuiiiiiiiieii i rirnr s s snms s s 37
ORI ON | I, NARROW AXLE..RLATE..LASSDO.Y i, 37
ORION I, XL ONG REAR WHEEL SPACER..ASSO.Xo. 39
ORI ON I, SUPERLOW AXLE..RPLATE..ASSQO.Y.n: 41
ORI ON I I, 126 REAR WHEEL..HARDWARE..ASS43.Y...43

LEGRESTS AND ELEVATING LEGRESTS.........cccceiiiiiiiimii s s 45
LEGREST HANGER PIN STYLE ... .o e e e e aeeas 45
LEGREST HANGER WBOLT STYLE.... . 47
LEGRES HANGER DUAL SWINGAWAY ..ot eeeeeiinee e eeeeneeeeeeeenieee e eeeenn 49
LEGREST HANGER UBOLT STYLE, ELEVATING......ootiii e 51
LEGREST SWINGAWAY PINSTYLE.......ooiiitiiiiiti ettt eeee e e e e eeeeeneees 53
LEGREST SWINGAWAY UBOLT ..ottt e e e e aeen s s e e eeeeeeeeeeeennnnnnnnes 55
LEGREST DUAL SWINGAWAY CENTREPIVOT ....ccoiiiiiiiiieeeeeiieee e 57
ELEVATING LEGREST CENTER PIVOT.....ooeiiiiiii e e 59
ORION Il, FOOTRESTS & FOOTPLATES . .....eeeiiiiii et e 64

B I o N 65

ORI ON | I, SEAT PAN HA-RODWARKE.DASS.D.Y.....L.5.4.....65

REVWO DATEMAR 2020 Page3




ORI ON I'I, SEAT PAN HARDWARWEKE.DASSO.Y.....L8.4.....67
ORI ON II, SEAT PAN HARBWARE.DASSODH.Y.,....214.....69

ORI ON I 1, RI SER BLOCK..HARDWARE..ASSO.Y ... 71
STROLLER FOLD DOWN BACK .....ceitiiiiiiiiiiiiiiiiitee e ee s e e 73
FIXED/FOLD CANE BACK ...ttt ettt e e e e e e e e e s s nne e e e e as 75
FOLD DOWN BACK HARDWARE ... .ttt 77
FIXED BACK HARDWARE ... oot e e e e e e e e e e e e eaneeeeeee e 79
ADJUSTABLE HINGE STROLLER BAR ASS'Y 122" WIDE ... 81
ADJUSTABLE HINGE STROLLER BAR MOUNTING HARDWARE.........cccoociiiiiiiiiii, 83
RECLINE BACK PUSH CANE. ..ot 85
CANE BACK RECLINE CONVERSION KIT.....coiiiiiiiiiieiiieei e 87
RECLINE BACK STROLLER ..ottt an e 89
STROLLER RECLINE CONVERSION KIT....outiiiiiiiiiieeee e eeeis e eeeeeeeieee e e eeeennenes 91
N It I 1 93
QUICKFLIP ANTI-TIPS. .ottt ettt e 93
ORION I, FLIP-UP ANTI-T I P MOUNT | NG...AS.SO.Y e 95
ARMRESTS....cc it e e 97

ORION Il PIN STYLE PUSH LEVER COMBOARMTSTYLE HARDWARE...ASSB3Y
ORION Il PIN STYLE PUSH LEVER COMBOARMF LI P BACK HARDWARB9 ASS®

FMH STANDARD ARMREST TOP GENERAL ASSEMBLY.......covvtiiiiiii e 101
ARMREST TOP, CURVED HALF LAPTRAY ASSEMBLY FULL LEGTH TUBE (NEW) .....103
ARMRESTTOP-HALF LAPTRAY ASSO0Y FULL .LENGTH..T.WOBE
ARMREST MID TSTYLE PIN RELEASE FLIP BACK ASSEMBLY......uuuiiiiiiiiiiciee 107
ARMREST MID FSTYLE PIN RELEASE. ... ... 109
T-STYLE PIN RELEASE GENERAL ASSEMBLY.....cottiiiiiiiiiiiiisier e enee s 111
ARMREST TOP TSTYLE PIN RELEASE ADJUSTIBLE (OBSOLETE)..........ccvvviieiiiiiiienee. 113
ARMREST TOP, CURVED HALF LAPTRAY ASS'Y FULL LENGTH TUBE (OBSOLETE)..115
ARMREST TOP-HALF LAPTRAY ASS'Y FUL LENGTH TUBE (OBSOLETE)................... 117
ARMREST MID FSTYLE PIN RELEASE (ADULT SIZE) LT/RT ASS'Y (OBSOLETE)......... 119
ARMREST MID FSTYLE PIN RELEASE (CHILD SIZE) LT/RT ASSY...coiiiiiiiiirieeeeeeeeee 121
TSTYLE PI' N ARM BASE HARDWARE..ASSQO.Y.. 123
ARMREST TOP HEIGHT ADJ WITH KNOB ALUMINUM VINYL ... 125
ARMREST TOP HEIGHT ADJ WITH KNOB STEEL GEL.......cuuuiiiiiiiiiieeeiieeeeee 127
ARMREST MID FSTYLE KNOB..... .o e 129
T-STYLE KNOB ARM BASE ALUMINUM.......coiiiiiiiiiee e 131
ARMREST MID FLIPBACK HEIGHT ADJ. KNOB (OBSOLETE)......ccuvviiiiiiiiiiiiieeeeeeieeeeee 133

REW DATEMAR 2020 Page4

( N

W)



ARMREST TWO-POINT VINYL FIXED HEAVY (OBSOLETE).......cccciviiieiiiiiiiicceeee e 135

ARMREST TWOPOINT GEL FIXED HEAVY (OBSOLETE)........ccoiiiiiiiiiiiiiiiieieee e 137
ORI ON I'l , FLI' P BACK ARM RECI EVER .HARDWARIB9
WHEEL LOCKS ... .t ne s r s s s s n e e e 141
ORION II, PUSH PULL WHEEL LOCK ASSEMBLY........uutiiiiiiiiiiiiieiiiieeeee e 141
TRANSIT HOOKS. ...ttt r s se s s s e n s e e s s e an s sa s e e e s e e eennenrnn 143
ORI ON I'l, TRANSI T HOOK..HARDWARE..ASSDO.YX....... 143
IV POLE MOUNT AND HARDWARE .......coiiiiiieiei s s sr s s 145
ORION I, IV POLE MOUNT AND HARDWARE ASSEMBLY........ccccoiiiiiiiiiieiiccceiiieee 145
POSH.OC RETROFIT KIT....cceuiiiiiiciiiiii s s s s s s sns s ssnnes 147
ORION II POSI-LOC HARDWARE RETROFIT KIT.....coiiiiiiiiiiiiiiieieieee e 147
CABLES AND TRIGGERS........coi ittt s s s 148

REW DATEMAR 2020 Page5

ASSO




REVWO DATEMAR 2020 Page6




FRAMES
ORION II, LOWER FRAME AND HARDWARE ASS'Y

REW DATEMAR 2020 Page7




ORION II, LOWER FRAMEDHARDWARE ASS'YABLE

ITEM| QTY| NOTES| PART NO. DESCRIPTION PRICE/ PER UNI
1 2 1000026 PLUGOVAL/ELLIPSE 1.53 X .895 $3.50
2 1 A 1001448 LOWER FRAME WELDMENT, 15" WIDE $410.00

1 A 1001484 LOWER FRAME WELDMENT, 16" WIDE $410.00
1 A 1001485 LOWER FRAME WELDMENT, 17" WIDE $410.00
1 A 1001486 LOWER FRAME WELDMENT, 18" WIDE $410.00
1 A 1001487 LOWER FRAME WELDMENT, 19" WIDE $410.00
1 A 1001488 LOWER FRAME WELDMENT, 20" WIDE $410.00
1 A 1001489 LOWER FRAME WELDMENT, 21" WIDE $410.00
1 A 1001490 LOWER FRAME WELDMENT, 22" WIDE $410.00
1 A 1004991 LOWER FRAME WELDMENTVWABE $410.00
1 A 1004388 LOWER FRAME WELDMENT, 24" WIDE $410.00
1 1025339 KIT, LOWER FRAME ASS'Y, 15" WIDE (ITEMS 1 $417.00
1 1025340 KIT, LOWER FRAME ASS'Y, 16" WIDE (ITEMS 1 $417.00
1 1025341 KIT, LOWER FRAME ASS'Y, 17" \(NNEMS ) $417.00
1 1025342 KIT, LOWER FRAME ASS'Y, 18" WIDE (ITEMS 1 $417.00
1 1025343 KIT, LOWER FRAME ASS'Y, 19" WIDE (ITEMS 1 $417.00
1 1025344 KIT, LOWER FRAME ASS'Y, 20" WIDE (ITEMS 1 $417.00
1 1025345 KIT, LOWERRAME ASS'Y, 21" WIDE (ITEMS 1 $417.00
1 1025346 KIT, LOWER FRAME ASS'Y, 22" WIDE (ITEMS 1 $417.00
1 1025347 KIT, LOWER FRAME ASS'Y, 23" WIDE (ITEMS 1 $417.00
1 1025348 KIT, LOWER FRAME ASS'Y, 24" WIDE (ITEMS 1 $417.00
B4B26

NOTES:

A- SPECIFY COLOR

REW DATEMAR 2020

Page8




ORION II, POWER TILT LOWER FRAMEAND HARDWARE ASS'Y

REVWO DATEMAR 2020 Page9




ORION II, POWER TILT LOWER FIRANDHARDWARE ASS'YABLE

ITEM| QTY| NOTES| PART NO. DESCRIPTION PRICE/ PER UNI

1 2 1000026 PLUG, OVAL/ELLIPSE 1.53 X .895 $3.50
2 1 A 1012068 POWER TILT LOWER FRAME WELDMENT, 15" WIDE $410.00
1 A 1012069 POWER TILT LOWER FRAME WELDMENT, 16" WIDE $410.00
1 A 1012070 POWER TILT LOWER FRAME WELDMENT, 17" WIDE $410.00
1 A 1012071 POWER TILT LOWER FRAWEIEDMENT, 18" WIDE $410.00
1 A 1012072 POWER TILT LOWER FRAME WELDMENT, 19" WIDE $410.00
1 A 1012073 POWER TILT LOWER FRAME WELDMENT, 20" WIDE $410.00
1025372 KIT, POWER TILT LOWER FRAME ASS'Y, 15" WIDE {ZJEN $417.00
1025373 KIT, POWER TILT LOWER FRAME ASS'Y, 16" WIDE {ZJEN $417.00
1025374 KIT, POWER TILT LOWER FRAME ASS'Y, 17" WIDE {2JEN $417.00
1025375 KIT, POWER TILT LOWER FRAME ASS'Y, 18" WIDE {ZJEN $417.00
1025376 KIT,POWER TILT LOWER FRAME ASS'Y, 19" WIDE (IZEM $417.00
1025377 KIT, POWER TILT LOWER FRAME ASS'Y, 20" WIDE {ZJEN $417.00

B3751
NOTES:

A¢SPECIFY COLOR

REW DATEMAR 2020

PagelO




ORION Il, SEAT FRAMEAND HARDWARE ASS'Y

REW DATEMAR 2020

Pagell




ORION II, SEAT FRAKMRDHARDWARE ASS'YABLE

ITEM| QTY| NOTES| PART NO. DESCRIPTION PRICE/ PEBNIT
1 1 1000014 NUT, NYLOCK 129NC, BLACK $2.00
2 1 1000027 | WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00
3 2 1000392 ROUND PLUG TUBE, 1.00" DIA FLAT $3.00
4 1 1000412 SCREW, SOCKET HEAD BUTTG2ONIZAX 5/8 $3.00
5 1 1000486 URETHANE STOPPER 1.25 $8.00
6 1 A 1034319 ORION II, SEAT FRAME WELDMENT, 15" WIDE $400.00

1 A 1034320 ORION II, SEAT FRAME WELDMENT, 16" WIDE $400.00
1 A 1034321 ORION II, SEAT FRAME WELDMENT, 17" WIDE $400.00
1 A 1034322 ORION II, SEARAME WELDMENT, 18" WIDE $400.00
1 A 1034323 ORION II, SEAT FRAME WELDMENT, 19" WIDE $400.00
1 A 1034324 ORION II, SEAT FRAME WELDMENT, 20" WIDE $400.00
1 A 1034325 ORION II, SEAT FRAME WELDMENT, 21" WIDE $400.00
1 A 1034326 ORION II, SEARAME WELDMENT, 22" WIDE $400.00
1 A 1034327 ORION II, SEAT FRAME WELDMENT, 23" WIDE $400.00
1 A 1034328 ORION II, SEAT FRAME WELDMENT, 24" WIDE $400.00
1 1025349 KIT, SEAT FRAME ASS'Y, 15" WIDE (ITBMS 1 $415.00
1 1025350 KIT, SEAT FRAME ASS'Y, 16" WIDE (ITBMS 1 $415.00
1 1025351 KIT, SEAT FRAME ASS'Y, 17" WIDE (ITBMS 1 $415.00
1 1025352 KIT, SEAT FRAME ASS'Y, 18" WIDE (ITBMS 1 $415.00
1 1025353 KIT, SEAT FRAME ASS'Y, 19" WIDE (ITBMS 1 $415.00
1 1025354 KIT, SEAT FRAME ASS'Y, 20" WIDE (ITBMS 1 $415.00
1 1025355 KIT, SEAT FRAME ASS'Y, 21" WIDE (ITBMS 1 $415.00
1 1025356 KIT, SEAT FRAME ASS'Y, 22" WIDE (ITBMS 1 $415.00
1 1025357 KIT, SEAT FRAME ASS'Y WZBE (ITEMS-8) $415.00
1 1025358 KIT, SEAT FRAME ASS'Y, 24" WIDE (ITBMS 1 $415.00
NOTES:

A¢SPECIFY COLOR

REW DATEMAR 2020

Pagel?2




ORION Il, POWER TILT SEAT FRAMEAND HARDWARE ASS'Y

REVWO DATEMAR 2020 Pagel3




ORION II, POWER TILT SEAT FRAANRDWARE ASS'YABLE

ITEM| QTY| NOTES | PART NO, DESCRIPTION PRICE/ PER UNI

1 1 1000014 NUT, NYLOCK 129NC, BLACK $2.00

2 1 1000027 | WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00

3 2 1000392 ROUND PLUG TUBE, 1.00" DIA FLAT $3.00

4 1 1000412 SCREW, SOCKET HBADTON, 1220NC X 5/8 $3.00

5 1 1000486 URETHANE STOPPER 1.25 $8.00

6 1 A 1012074 POWER TILT SEAT FRAME WELDMENT, 15" W $400.00
1 A 1012075 POWER TILT SEAT FRAME WELDMENT, 16" W $400.00
1 A 1012076 POWER TILT SEAT FRAME WELDMENT, 17" W $400.00
1 A 1012077 POWER TILT SEAT FRAME WELDMENT, 18" W $400.00
1 A 1012078 POWER TILT SEAT FRAME WELDMENT, 19" W $400.00
1 A 1012079 POWER TILT SEAT FRAME WELDMENT, 20" W $400.00
1 1025378 KIT, POWER TILT SEAT FRAME ASS'Y, 15(1VTEME $6) $415.00
1 1025379 KIT, POWER TILT SEAT FRAME ASS'Y, 16" WIDE (B)EMS 1 $415.00
1 1025380 KIT, POWER TILT SEAT FRAME ASS'Y, 17" WIDE (B)EMS 1 $415.00
1 1025381 KIT, POWER TILT SEAT FRAME ASS'Y, 18" WIDE (B)EMS 1 $415.00
1 1025382 KIT, POWER TILT SEAT FRAME ASS'Y, 19" WIDE (B)EMS 1 $415.00
1 1025383 KIT, POWER TILT SEAT FRAME ASS'Y, 20" WIDE (BJEMS 1 $415.00

B100118
NOTES:

A¢SPECIFY COLOR

REW DATEMAR 2020

Pagel4




ORION II, FRONT H-LINK HARDWARE ASSd Y

REW DATEMAR 2020

Pagel5




ORION I, FRONFHL b Y | ! w52 ITABIE! { { Q,

ITEM| QTY| NOTES| PART NO, DESCRIPTION PRICEPER UNIT]

1 4 1000005 | FLANGE BEARING .375 ID X 1/4 $3.50

2 2 1000087 | BUSHING BRONZE 5/161 ID X 1/2 OD X 11 LG. $4.50

3 1 A 1001076 | FRONT #INK WELDMENT SMALL ;151 WIDE $107.00
1 A 1000088 | FRONT #INK WELDMENT LARGE;2481WIDE $107.00
1 1025359 | KIT, FRONT-HNK ASS'Y, 188" WIDE (ITEMS-3) $121.00
1 1025360 | KIT, FRONT-HNK ASS'Y, 124" WIDE (ITEMS-3) $121.00

B135142
NOTES.:

A¢SPECIFY COLOR

REVWO DATEMAR 2020 Pagel6




ORION Il, REARHLINKHARDWARE ASSOdY

REW DATEMAR 2020 Pagel7




ORIONII,REAR[HLbY | ! w52 {TABLE! { { Q.

ITEM| QTY| NOTES| PART NO. DESCRIPTION PRICE/ PER UNI
1 8 1000005 FLANGE BEARING .375ID X 1/4 $3.50
2 1 A 1001165 REAR HINK WELDMENT, 151 WIDE $147.00

1 A 1001166 REAR HINK WELDMENT, 161 WIDE $147.00
1 A 1001167 REAR HINK WELDMENT, 171 WIDE $147.00
1 A 1001054 REAR HINK WELDMENT, 1ADE $147.00
1 A 1001168 REAR HINK WELDMENT, 191 WIDE $168.00
1 A 1001169 REAR HINK WELDMENT, 201 WIDE $168.00
1 A 1001170 REAR HINK WELDMENT, 211 WIDE $168.00
1 A 1001171 REAR HINK WELDMENT, 221 WIDE $168.00
1 A 1004994 REARI-LINK WELDMENT, 231 WIDE $168.00
1 A 1004393 REAR HINK WELDMENT, 241 WIDE $168.00
1 1025361 KIT, REAR-HNK ASS'Y, 15" WIDE (ITEMJ 1 $157.00
1 1025362 KIT, REAR-HNK ASS'Y, 16" WIDE (ITEMJ 1 $157.00
1 1025363 KIT, REAR-LINK ASS'Y, 17" WIDE (ITEMJ 1 $157.00
1 1025364 KIT, REAR-HNK ASS'Y, 18" WIDE (ITEMJ 1 $157.00
1 1025365 KIT, REAR-HNK ASS'Y, 19" WIDE (ITEMJ 1 $176.00
1 1025366 KIT, REAR-HNK ASS'Y, 20" WIDE (ITEMJ 1 $176.00
1 1025367 KIT, REAR-HNK ASS'Y, 21" WIDE (ITEMJ 1 $176.00
1 1025368 KIT, REAR-HNK ASS'Y, 22" WIDE (ITEMJ 1 $176.00
1 1025369 KIT, REAR-HNK ASS'Y, 23" WIDE (ITEMJ 1 $176.00
1 1025370 KIT, REAR-HNK ASS'Y, 24" WIDEEMS ) $176.00
B170192
NOTES:

A¢SPECIFY COLOR

REVWO DATEMAR 2020 Pagel8




ORION I, HLINKHARDWARE ASSdY

REVWO DATEMAR 2020 Pagel9




ORIONIL,H LbY

| | w52 ITABLE! { { Q,

ITEM| QTY | NOTES| PART NO. DESCRIPTION PRICE/ PER UNI
1 2 1000007 | SCREW, SOCKET SHOULDER .312.PBABLACK $5.00
2 2 1000027 | WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00
3 6 1000377 | SCREW, SOCKET SHOULDER DIA.375 X 1.00, BLK $6.00
4 4 1000396 | NUT, HEXIYLOCK THIN, 548NC $2.00
5 1 REF FRONT H#INK ASS'Y REF
6 1 REF REARFLINK ASS'Y REF
7 1 REF LOWER FRAME ASS'Y REF
1 1025371 | KIT, HLINK HARDWARE ASS'Y (ITEB 1 $52.00
B205
214
NOTES.:

REW DATEMAR 2020

Page20




ORION II, GAS CYLINDERHARDWARE ASSY

HOLE USED FOR EZ-TILT SETUP

HOLE USED FOR STANDARD SETU
AS SHOWN

REVWO DATEMAR 2020 Page21l




ORION Il, GAS CYLINDERw5 2 | wO-TABLE Q

ITEM| QTY| NOTES| PART NO. DESCRIPTION PRICE/ PER UN
1 1 1000007 SCREW, SOCKET SHOULDER .312 DIA X 1.25, BLACK $5.00
2 1 1000014 NUT, HEX, NYLOCK-20NC $2.00
3 1 REF FRONT HINK WELDMENT, LARGE REF
4 1 1000370 SPACER, NYLON 5/16 OD .485 ID .325 THK .375 $2.50
5 1 1000481 SPACER, BUTTITE, 5/16", OD.422 1D.322 X 1.25 $3.50
6 2 1000488 NYLON SPACER .500 OD X .312 ID X .250 $3.50
7 1 REF REAR HINK WELDMENT, 18" WIDE REF
8 2 1001163 SPACER NYLON 5/16 OD .625, ID .323 THK .187 $2.50
9 1 1001368 NUT M10 X 1.00 THIN NUT $2.50
10 1 1015340 GAS CYL 80 MBTROKETABILUS, 800N $180.00
1028581 GAS CYL 80 MM STRGHREBEBILUS, 600N $180.00
11 1 1029645 LOW FORCE ACTUATOR ASSY $42.00
12 1 1029691 NUT, HEXIYLOCK THIN, 518NC BLK $2.00
13 1 REF ORION II, LOWER FRAME WELDMENT, GEN REF
14 1 REF ORION II, SEAT FRAME WELDMENT, GEN REF
15 1 3001013 HEX BOLT 5/48 X 3.00 $3.00
1 1034551 KIT, GAS CYLINDER (800N), ACTUATOR AND H'WARE $248.00
1 1034552 KIT, GAS CYLINDER (600N), ACTUATOR AND H'WARE $248.00
NOTES:

REW DATEMAR 2020

Page22




ORION II, POSH.OC HARDW ARE ASS Y

REW DATEMAR 2020

Page23




ORION Il PGB h /

| | w52 ! WiBBLE { { Q,

ITEM| QTY| NOTES | PART NO., DESCRIPTION PRICE/ PER UNI
1 1 1000012 | BOLT, HEX HEAD,-P@NC X B/4 $3.00
2 1 1000024 | WASHER FLAT SAE 1/4, ID 17/64, OD 5/8 X 0.062 BLK $1.50
3 1 1000031 | PL WASHER, ID.315 OD .500 x.062 THK $1.50
4 1 1000034 | NUT, HEX, NYLOCK 51BNC $2.00
5 1 1000481 | SPACER, BUTTITE, 5/161, OD.422 ID.322 X 1.25 $3.50
6 1 1000488 | SPACER, NYLON 5/16 OD.50 ID.312 THK .250 $3.50
7 1 1000505 | 1/4 X 0.50 LONG BUTTITE SPACER $3.00
8 1 1012410 | POSLOCK ASSEMBLY $155.00
9 1 REF LOWER FRAME ASY REF
10 1 1029689 | NUT, HEX, NYLOCK-20NC ZINC $2.00
11 1 3001013 | HEX BOLT 5/48B X 3.00 $3.00
B275287
NOTES.:

REW DATEMAR 2020

Page24




ORION II, POWERTILTHARDWARE ASSdY

Page25

REW DATEMAR 2020




hwLhb LLX th29w ¢KTABLEI ! w52 ! w9 ! {{Q,
ITEM | QTY NOTES PART NO. DESCRIPTION PRICE/ PER UN
1 12 1000005 FLANGE BEARING .3751D X 1/4 $3.50
2 2 1000007 SCREW, SOCKET SHOULDER .312 DIA X 1.25, BLACK $5.00
3 2 1000014 NUT, HEX, NYLOCK-20NC $2.00
4 2 1000027 WASHER FLAT 1/4, ID .257, OD .50, THK .032 $2.00
5 2 1000087 BUSHING BRONZE 5/161 ID X 1/2 OD X 11 LG. $4.50
6 3 1000194 NUT, HEENIYLOCK, #182NF, BLK $2.50
7 1 1000226 SCREW, 182 X 3/8 BLK $3.00
8 6 1000377 SCREW, SOCKET SHOULDER DIA.375 X 1.00, BLK $6.00
9 4 1000396 NUT, HEXYLOCK THIN, 5A18NC $2.00
10 2 1000412 SCREW, SOCKET HBADTON, 1“20NC X 5/8 $3.00
11 3 1000937 SCREW, 182 X 3/4 BLK $3.00
12 1 1001298 BOLT, 1/20 X 1.50 HX HD, BLACK $3.00
13 3 1004852 WASHER FLAT 1/41 ID .252 OD .375 THK .03 $1.50
14 1 1010378 CONTROL BOX BRACKET $60.00
15 2 1010380 M10 LOGNUT $3.00
16 2 1010381 M10 SHOULDER BOLT $6.00
17 1 1010382 POWER TILT ACTUATOR BRACKET $30.00
18 1 1010383 HB40 HANDSET $150.00
19 1 1010384 CHO08 BATTERY CHARGER $70.00
20 1 1010385 EXTENSION CABLE BARTERY CHARGER $25.00
21 2 1012066 FRONT HINK FOR POWER TILT $33.00
22 2 1012067 REAR HINK FOR POWER TILT $35.00
23 1 1017114 LINAK ACTUATOR U€40 ASS'Y $1,100.00
24 1 1017124 CONTROL BOX $400.00
25 1 1024236 POWER TILT LOWER FRAME ASY N/A
26 1 1024238 POWER TILT SEAT FRAME ASY N/A
1 1025385 KIT, POWER TILT HARDWARE ASS'Y (ITEMS 1 $2,000.00
B310338
NOTES:

REW DATEMAR 2020

Page26




ORION Il CROSS TUBE REAR BRACKET CHAIR MOUNTING ASS'Y

REVWO DATEMAR 2020 Page27




ORION II CROSS TUBE REAR BRACKEMOMNIRNG ASS-YABLE

ITEM| QTY| NOTES| PART NO, DESCRIPTION PRICE/ PER UNI
1 2 1015405 | SCREW, SOCKET HEAB, 5/1618NC X 1 $3.00
2 1 REF ORION II, LOWER FRAME WELDMENT, GEN REF
3 2 REF NARROW REAR MOUNTING PLATE REF
4 1 REF ORION Il CROSS TUBE REAR BRACKET ASS'Y GEN REF
5 2 1032379 | ORION Il CROSS TUBE INSERT SPACER $15.00
1 1034560 | KIT, CROSS TUBE MOUNTING HARDWARE (ITEMS 1 AND 5, QTY 2 $30.00
NOTES.:

REW DATEMAR 2020

Page28




ORI

ON

@~

CROSS TUBE REAR BRACKET GENERAI

T
12 )

N

71 )

[ ) -

\l ) LOC-TITE RED

hwLhb LL /wh{{ ¢'.9 wOICRABLEN! / YO ¢ D9bO
ITEM| QTY| NOTES| PART NO. DESCRIPTION PRICE/ PER UN
1 2 1000411 SCREW,SOC BUTTON HEARQLX0.500 $3.00
2 2 1031847 CROSS TUBE TILT END INSERT 5/16" $22.00
3 1 1032373 ORION Il CROSS TUBE REAR BRACKET 18" $30.00
1 1032374 ORION Il CROSS TUBE REAR BRACKET 19" $30.00
1 1032375 ORION Il CROSS TUBE REAR BRACKET 20" $32.00
1 1032376 ORION Il CROSS TUBE REAR BRACKET 21" $32.00
1 1032377 ORION Il CROSS TUBE REAR BRACKET 22" $34.00
1 1034385 ORION Il CROSS TUBE REAR BRACKET 23" $34.00
1 1034386 ORION Il CRO$SBE REAR BRACKET 24" $36.00
1 1034553 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 18" $74.00
1 1034554 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 19" $74.00
1 1034555 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 20" $76.00
1 1034556 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 21" $76.00
1 1034557 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 22" $78.00
1 1034558 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 23" $78.00
1 1034559 KIT, CROSSTUBE ASS'Y (ITEMS 1, 2 AND 3) 24" $80.00
NOTES:

REW DATEMAR 2020

Page29

w !



CASTERS AND FORKS
ORION Il, MASTER STF CHART

SUPER LOW

FRONT STF|REAR WHEEL | AXLE POS. 1

13.25 20 SUPERLOW
13.25 16" 2
14.5 20 1 2
14.5 16" E]
150 o 2 ) Y 7
15.5 22" 1
15.5 1z 4
16.0 24 1
16.0 2z 2 ™~ ™~
16.0 2 3
16.0 1z 4
16.5 24 1
16.5 27 2
16.5 24 1
17.0 24 2
17.0 2 3 4 ™ Y
18.0 16" 4
18.0 24" 3

* 10.0 24 3

b 20.0 24" 3 AXLE POSITIONS

*1" RISER BLOCK REQUIRED
= 2" RISER BLOCK REQUIRED

[
FRONT STF CASTER |FORK HOLE | STEM LENGTH
13.25 4" 1 X-SHORT
14.5 5" 1 SHORT 1
15.0 5" 2 SHORT
15.5 5 3 SHORT CASTER FORK
16.0 6 3 SHORT X.SHORT
16.5 7" 3 SHORT
16.0 5" 3 LONG P—
16.5 6" 3 LONG
17.0 7" 3 LONG
17.0 8" 3 LONG
18.0 8" 4 LONG
" 19.0 a" 4 LONG
*x 20.0 8" 4 LONG 1
1 2
*1" RISER BLOCK REQUIRED 2 3
** 2" RISER BLOCK REQUIRED 3 4
CASTER FORK CASTER FORK
SHORT LONG

REVWO DATEMAR 2020 Page30




FORK LONG, CURVED STEEL

i ‘

T ._ﬂ__{o\.
=

o &

REVWO DATEMAR 2020 Page3l




FORK LON@&URVED STEHIABLE

ITEM| QTY| NOTES | PART NO., DESCRIPTION PRICE/ PER UNI
1 2 1000008 | WASHER FLAT 5/16 X 1/16 00 1/16 THK BLK $1.50
2 1 1000144 | STEM, CASTER JOURNAL $43.00
3 1 1000396 | NUT, HEXIYLOCK THIN, 5186NC $2.00
4 1 1000422 | BOLT, HEX HEAO, 5/I8NC X 2 1/2 $3.00
5 2 1000976 | NUT. HEXIYLOCK THIN, 12BNF $2.50
6 1 1005363 | CASTER MOUNT CAP, PLASTIC $8.00
7 2 1013407 | BEARING 10 0.51 X 1.125 O0 X .312 $10.00
8 1 1017107 | WASHER FLAT 10 17/32 00 7/8 THK .032 $1.50
9 1 1020830 | FORK LONG , CURVEQ STEEL WELOMNT $68.00
10 1 1021330 | WASHER FLAT 10.512 00.755 THK.030 $1.50
1 1021374 | KIT, COMPLETE FORMNG , CURVED STEEL (ITEM 1 $140.00
B485497
NOTES.:

REW DATEMAR 2020

Page32




FORK SHORT, CURVED STEEL

REW DATEMAR 2020

Page33
































































































































































































































































































































































